
OFFICE OF WATER PROGRAMS AT
SACRAMENTO STATE AND SAN 

LUCAS COUNTY WATER DISTRICT 

WATER SYSTEM IMPROVEMENTS 
DRAFT ENGINEERING REPORT  

JULY 12, 2024 

PREPARED FOR: 

OFFICE OF WATER PROGRAMS AT SACRAMENTO STATE 
6000 J ST 

 SACRAMENTO, CA 95819 

SAN LUCAS COUNTY WATER DISTRICT 
53365 MAIN ST 

SAN LUCAS, CA 93954 

PREPARED BY: 

MKN & ASSOCIATES, INC. 
8405 N. FRESNO STREET, SUITE 120 

FRESNO, CA 93720 
559.500.4750  



Office of Water Programs at Sacramento State and San Lucas County 
Water District 

Water System Improvements DRAFT Engineering Report 

July 2024

Office of Water Programs Staff 

Randy Marx, PE – Research Engineer 

San Lucas County Water District Staff 

Sheri Braden – President 
[...]
pressure transducers, high- and low- water quality threshold alarms, etc.) that are required to keep the 
plant functioning to meet the intended design criteria. Furthermore, operations staff would be responsible 
for additional pre- and post-treatment sampling requirements prescribed through SLCWD’s revised water 
system supply permit, as well as any other laboratory water quality samples required to evaluate the 
performance of treatment units within the plant. Operations staff would also be responsible for ensuring 
that adequate chemical storage volumes are maintained daily and periodically placing orders for 
restocking and bulk-, tote-, or drum chemicals and brine salt required to maintain the functionality of the 
treatment system. As discussed in Section 3.3.2, the ion exchange system would produce liquid waste 
byproduct to be disposed of on an ongoing basis. The additional equipment installed at SLCWD would 
introduce additional ongoing maintenance and operation costs and would require periodic resin 
replacement (anticipated every 7 to 10 years), additional power needs, and additional chemicals needed 
in the treatment process.  

Compared to Alternative No. 3 (see Section 3.4), ion exchange systems are inherently less difficult to 
operate than reverse osmosis systems due to the fact that treatment and resin regeneration events can 
be more easily automated than regular membrane cleaning events that are required to maintain 
permeability of reverse osmosis systems. Furthermore, treatment via ion exchange is considered to be 
a “passive” form of treatment that simply requires water to be pumped directly from the well (or other 
external source) to the distribution system after passing through the resin media bed. In comparison, 
reverse osmosis often requires additional pumping (i.e. more mechanical components) to boost the raw 
water supply pressure to reach a minimum osmotic pressure that allows water to pass through the 
membranes to achieve an allowable recovery. Since the permeate (treated water) leaving the RO system 
is typically very low in pressure and inherently corrosive/undisinfected, additional product water storage 
and pumping are often required downstream to stabilize and disinfect the final treated water blend and 
be pumped into the distribution system. 

See Section 3.6 for details on ownership and operation of the proposed improvements under each Sub-
alternative. 



 

___________________________________________________________________________________ 
OWP – San Lucas County Water District Water System Improvements  Page | 3-15 

3.3.4. Environmental and Permitting Considerations  

All of the proposed improvements are anticipated to be located on previously-disturbed areas, therefore, 
significant environmental and permitting challenges for Alternative 2 are not anticipated. The following 
environmental documents, permits, and approvals are anticipated under Alternative 1: 

• CEQA Initial Study and Negative Declaration or Mitigated Negative Declaration 

• Monterey County Encroachment Permit 

• WDR revisions for liquid waste byproduct disposal 

• Consolidation or Service Agreement between CWKC and SLCWD (dependent on the chosen 
Sub-alternative) 

• LAFCo service area amendment (dependent on the chosen Sub-alternative) 

• Water system permit revisions 

• Authority to Construct/Permit to Operate from the Monterey Bay Air Resources District 

3.3.5. Evaluation of Alternative No. 2 

3.3.5.1. Advantages 

The key advantages for Alternative No. 2 are as follows: 

• The proposed treatment infrastructure components are easily matched to the capacity and 
requirements of SLCWD’s existing water system infrastructure. 

• Ion exchange removes the majority of the nitrates and other anionic constituents from the water, 
slightly improving the overall water quality.  

• Operation of an SBA system is inherently simplistic (similar to the existing “pump and treat” 
system used for iron and manganese removal at SLCWD) and would be completely automated.  

3.3.5.2. Disadvantages 

Under the 2014 Well License Agreement between the Naraghi family and SLCWD, SLCWD does not 
maintain any water rights from Well #3 following development of a permanent feasible solution to address 
the water quality concerns. Negotiations between the Naraghi family and SLCWD for a new easement 
(prior to alternative selection) will be necessary to successfully implement this alternative. If negotiations 
are unsuccessful, a combination of this alternative and Alternative No. 4 may need to be implemented 
following confirmation of the new well’s water quality (see Section 3-5).  

Additional key disadvantages for Alternative No. 3 are as follows: 

• Operations staff would be responsible for the operation of the treatment systems and would be 
required to respond to water quality issues. 

• Additional pumping and treatment activities will increase SLCWD’s current operations and 
maintenance costs. 



 

___________________________________________________________________________________ 
OWP – San Lucas County Water District Water System Improvements  Page | 3-16 

• Compared to broad-spectrum membrane-based treatment, the overall water quality would not be 
improved significantly (see Section 3.4). 

• Liquid waste byproduct waste disposal infrastructure would need to be constructed and 
maintained (see Section 3.3.2) 

3.4 Alternative No. 3 – Wellhead Treatment – Manganese Dioxide Filtration and 
Reverse Osmosis 

3.4.1. Alternative Summary 

Alternative No. 3 consists of two main treatment steps: manganese dioxide filtration followed by a reverse 
osmosis system.  

3.4.1.1. Manganese Dioxide Filtration 

The first treatment step under Alternative No. 3 would be to replace the existing manganese dioxide 
filtration system, as discussed in Section 3.3.1.  

3.4.1.2. Reverse Osmosis 

Following manganese removal and dechlorination of the treated effluent from the upstream filtration 
system, reverse osmosis (RO) would be utilized. The following treated water quality objectives were 
considered when performing RO treatment projections: 

• Blended Maximum Nitrate Concentration: 8 mg/L Nitrate (as Nitrogen) (80 Percent of the 
MCL) 

• Langelier Saturation Index: 0 to 0.25 

• CO2: < 2 mg/L 

• Iron: < 300 ug/L 

• Manganese: < 50 ug/L 

• TDS: 400 mg/L (80 Percent of the Secondary MCL, Lower Limit) 
To avoid treating the entire raw water flow and minimize capital and O&M costs, widely-accepted industry 
design standards typically dictate that the blended maximum nitrate concentration be 70 to 80 percent of 
the MCL and the blended TDS concentration be 80 percent of the secondary MCL. 

RO removes mono- and divalent ions (the sum of which comprise the TDS concentration) from the feed 
water, resulting in reduction of a high TDS feed water to a low TDS permeate. RO also removes additional 
contaminants of concern discussed in Section 2.1, including uranium, nitrate, as well as the organic 
precursors for color, odor, and TTHMs. TDS and other contaminants rejected by the membranes across 
one or more stages of pressure vessels result in a reject (or “treatment system byproduct”) waste stream 
that is typically four to five times the feed water TDS concentration (considering a standard two-stage RO 
configuration).  

The percentage of RO feed water converted to permeate is defined as the “recovery”. Obtaining a high 
recovery must be balanced against potential increases in chemical, pretreatment, membrane 
replacement, and/or pumping requirements and costs. Overall system recovery increases with each 
stage of RO treatment. Hydraulic loading rate (commonly referred to as “flux”) is another critical design 



___________________________________________________________________________________ 
OWP – San Lucas County Water District Water System Improvements  Page | 3-17 

parameter that contributes to the range of acceptable system recoveries. Optimum flux is determined on 
a case-by-case basis, typically taking feedwater quality, membrane type, capital cost, and operations and 
maintenance constraints into account. Operating above the optimum system flux may increase the 
potential for membrane fouling, leading to decreased permeate production, increased pumping costs, 
and potential long-term damage to the membranes. 

For the concept design it is estimated that approximately 60 percent of the water requires treatment 
through the RO system, while 40 percent of the water could be bypassed. The portion of treated effluent 
from the manganese dioxide filtration system that becomes influent to the RO system would be passed 
through a 5-micron cartridge filter. Antiscalant, sodium bisulfite, and sulfuric acid would subsequently be 
injected into a static mixer to minimize mineral scaling and bacteriological fouling on the membranes and 
to maintain adequate flux. Pre-treated water would discharge to a 750-gallon break tank, to allow 
sufficient chemical contact time for sodium bisulfite. The pressure of the pre-treated water would then be 
boosted by a small vertical turbine pump through a three-stage membrane system, generating permeate 
and reject streams. 

It is estimated that at average system flux values ranging from 10 to 14 gallons per square foot of 
membrane area per day, two stages of treatment would result in system recovery of 84 percent and three 
stages of treatment would result in overall system recovery of 90 percent. Assuming a two-stage RO 
system to be conservative, this alternative will require a flow rate of 139 gpm, accounting for total system 
demand, percentage of bypass water, and percentage of RO recovery.  

The permeate would be blended with the fraction of the raw water that bypasses the RO system to slightly 
stabilize the product water, while RO treatment system byproduct would be directed to a waste disposal 
tank with an air-gap. Combined permeate would pass through a forced draft degasifier to remove 
entrained carbon dioxide. Since the raw water contains moderate levels of dissolved carbon dioxide 
suspected to contribute to milky water to SLCWD’s current customers, carbon dioxide may need to be 
removed from the permeate-bypass water blend. Since the treated water blend will contain moderate 
levels of calcium carbonate hardness, scaling across the degasifer media will need to be monitored 
closely. The permeate-bypass water blend would be further stabilized with sodium hydroxide to raise the 
pH and alkalinity to prevent corrosion in the downstream distribution system. Alternatively, only the RO 
permeate could be sent to the degasifer and the raw water bypass could be blended with the degasifer 
effluent. More sodium hydroxide would be required to remove carbon dioxide from the raw water portion 
of the blend. Specifics of product water stabilization will be further evaluated closer to detailed design. 
Product water would subsequently be conveyed to a below-grade, cast-in-place concrete clearwell for 
disinfection and pumped into the distribution system by a vertical turbine pump station (arranged in a 1 
active + 1 standby configuration). The existing SLCWD water storage tank would continue to be used to 
supply adequate storage for various demand scenarios. 

Both treatment systems would be installed at the existing well yard within a new treatment building 
constructed of concrete masonry. The existing hypochlorite injection would need to be moved to the 
upstream of the manganese dioxide filtration system, while a second hypochlorite injection would be 
required at the product water (blended RO permeate) discharge to mitigate any bacterial growth in the 
downstream storage tanks and provide an adequate disinfection residual in the distribution system. The 
system would be operated daily to refill the tanks based on the previous day’s consumption.  

A block flow diagram of the project alternative and infrastructure improvements layout are presented in 
Figure 3-4 and Figure 3-5, respectively. 



 

RAW
WATER

 


ALTERNATIVE NO. 3 - WELLHEAD TREATMENT - MANGANESE DIOXIDE
           FILTRATION AND REVERSE OSMOSIS BLOCK FLOW DIAGRAM

3-4
OFFICE OF WATER PROGRAMS

SAN LUCAS CWD NON-NITRATE ENGINEERING REPORT

 

CARTRIDGE
FILTER

MANGANESE DIOXIDE
FILTRATION SYSTEM

BACKWASH WASTE
HEADER, TYP. OF 2

STATIC RING
MIXER, TYP.

SO
D

IU
M

 
H

YP
O

C
H

LO
R

IT
E

TO WASTE DISPOSAL
INFRASTRUCTURE

ACKWASH WASTE

VESSSEL
A

VESSSEL
B

VESSSEL
C

VESSSEL
D

TO DISTRIBUTION
SYSTEM

 LIQUID WASTE BYPRODUCT

RO FEED
PUMP

RO MEMBRANES
(2 STAGE WITH SEPERATE

3RD STAGE
CONCENTRATOR SYSTEM)

(SEE NOTE 1)

FORCED DRAFT
DEGASIFIER

 10,000-GALLON WASTE
EQUALIZATION TANK

PRODUCT WATER
PUMP STATION

RAW WATER BYPASS

SO
D

IU
M

 H
YP

O
C

H
LO

R
IT

E
SO

D
IU

M
 H

YD
R

O
XI

D
E

STAGE 2 OR -3
CONCENTRATE

750-GALLON
BREAK TANK

NOTES:

1. 3RD STAGE CAN BE OPERATED DURING SUMMER MONTHS TO REDUCE CONCENTRATE VOLUME, AS
NECESSARY.  3RD STAGE MEMBRANES WILL REMAIN PRESERVED IN BISULFITE AND REGUARLY EXERCISED
TO PREVENT FOULING AND PRESERVE LONGEVITY.

SO
D

IU
M

 B
IS

U
LF

IT
E

AN
TI

SC
AL

AN
T

SU
LF

U
R

IC
 A

C
ID



 

 

 

 

 

 

   

 








 
 
 

 
 

 
 

 


 
 
 

 

 

 
 

 


  

 
 

 

 

 



 

 


 
 

 

PROPOSED REVERSE OSMOSIS LIQUID BYPRODUCT DISPOSAL INFRASTRUCTURE



 

___________________________________________________________________________________ 
OWP – San Lucas County Water District Water System Improvements  Page | 3-20 

3.4.2. Engineering and Constructability 

A summary of the anticipated project improvements for Alternative 3 include: 

• Removal of the existing iron and manganese treatment system, adjacent CMU building, and 
security fencing, backfilling the existing backwash disposal sump with native soil 

• Performing civil site work (i.e. site grading, trenching and backfill, constructing new access roads, 
new security fencing, installing new yard process and service piping) 

• Construction of a new CMU building with a single 15-foot wide and tall rollup door, multiple access 
doors and windows, area for treatment equipment, electrical room, equipment 
storage/maintenance room, and operations room. 

• Installation of electrical improvements and controls infrastructure 

• Installation of a backup generator 

• Installation of manganese dioxide-, reverse osmosis-, and forced draft degasifier treatment 
systems 

• Installation of associated chemical storage and injection systems 

• Installation of a 10,000-gallon FRP waste equalization tank and associated waste disposal 
infrastructure 

• Installation of associated process and service piping within the building 

• Rehabilitation of the distribution system as described in Section 2.2 

The existing electrical infrastructure at the SLCWD treatment facility is a <320-amp, 240-volt, 4-wire 
Pacific Gas and Electric service, which is anticipated to be inadequate for the proposed improvements in 
this alternative. Increasing the electrical service to a 400-amp, 480-volt, 3-phase, 4-wire rating is included 
in capital cost estimate (see Section 4.2) to cover electrical improvement costs.  

While performing reverse osmosis scaling projections for a 2-stage system at RO unit recovery rates 
ranging from 84- to 88-percent, it was discovered that barium sulfate saturation in the feed water (and 
resulting RO treatment system byproduct streams from each stage) was quite high. While barium sulfate 
tends to precipitate extremely slowly over a long period of time before a decline in membrane flux/loss of 
permeability is observed, it is recommended that a short field pilot be conducted to quantify the impact of 
barium sulfate scaling over short period of time (anticipated to be 1 to 2 months, operating 6 to 8 hours 
per working day). Furthermore, piloting should be conducted in conjunction with detailed design to 
provide information that would optimize the design and operational parameters of the treatment system. 